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%5 No.: ZKS181100204

oz H R BT 2 HR A N Sogyan
2y .!&%%mm#@ I ZHEAL AZIO CORPORATION
Product Name Li-ion Polymer Battery Consignor
LRSS 1803040 Hhik 19977 Harrison Ave. City of Industry,
Model/Type Address California 91789 USA
) B . Y %—Z!S N INF
R i BO1#-B18# W SH:I:IQ:—TEN YAEEN%JI*;%L@EETARSNIC
CO1#~C25#
Sample No. Manufacturer TECHNOLOGY CO..LTD.
. . %*ﬁé /ﬁéﬁ”ﬁiiﬁ [ZTE*%TJ‘EE/‘%EJ@JYI:%%@ 5 *é
FE YR ; ik 5/F, Tianiji Block, Xinggang
Submitted by .
Sample Source Address TongChuangHui,Fuyong Street,BaocAn
Manufacturer 2
district,Shenzhen
B o st gzts N INT
by x R SHI;EI;I:TEN YAEIE\I%JI%;?L@KCETAR?NIC
Trade Name NIA Factory TECHNOLOGY CO.,LTD.
‘ ) PRI = 22 X AR 7K BT 2 HE (R GV R YL 5 B
EChe syl ZHEER Hiik 5/F,Tianji Block, Xinggang
Testing Kind Entrusted Test Address TongChuangHui,Fuyong Street,BacAn
district,Shenzhen
% ! R 0
F b i 2018-11-02 Atiiz B3 2018-11-02 ~ 2018-11-21
Accepted date Test date
S T A R T fE B i i i) g il 45 Seae FIbRiE 1)
s ST/SG/AC.10/11/Rev.6, 38.3
AHIERRE | UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"

Test method
and criterion

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

MATH

R RS RED. R, ARERRERE. BRIR. TR sRMIECR

Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,

Testitems Overcharge, Forced discharge.
W, ZAEMFEREE (CGRTaR Y isim gt e Mmbs T
ST/SG/AC.10/11/Rev.6, 38.3 Fr#EZEK .
M4 id The sample has passed the test items of UNITED NATIONS "Recommendations
Conclusion on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3
2% Hi(Issue date):  2018-11-23
G il & % g 4 P—&t—&\( DGUV\é“
Compiler: Peter Young N e
W g % % - TRYIT R R B AR 2 7
Checker: Ailis Ma 2 /-/l;f;‘; %14 Shenzhen ZRLK Testing
Technology Co., Ltd.
it 10 2 P
Approver: Lahm Peng %M »Emg\—w punaov
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%' No.: ZKS181100204
e R & UEBH General product information
FEim 2R (Sample Type):
Fe Al A =
Rechargeable or not | Yes
FE 2% Parameter of sample:
PRk HL HUE 45 &2 HIUE fE &=
: 3.7V ) o
Nominal Voltage Rated Capacity 1000mAR Rated Energy 3.7Wh
KIEL TR o .
Fe st A R bl
Max. Charging 4.2V I\}/llbax Charain 200mA Standard 200mA
Voltage Currént ging Charging Current
=) = roy
MO 1 SO Fe AR
Discharge Cut-off | 3.0V Di h . 200mA Charge Cut-off 10mA
Voltage Clsr(;ef]l:glng Current
u
2?4;‘% s FETR/Prismatic );; 40.0*30.0*7.7mm
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%5 No.: ZKS181100204

N AE 5 SR B AR UE 25 S N . o
| e | SRERRIIRRRRS g AL HiE
No. Name of test num%er of standard Test result Test conclusion | Remarks
BAE TR Ry di s seim
1 T A FRAETM) UN Manual of Tests and Criteria | W% 1 Ek /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 % T.1 Test | See Appendix 1 Passed
T.1
BAE TR Ry Ei s seim
5 5 R FRAET) UN Manual of Tests and Criteria | W% 2 L /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 X% T.2 Test | See Appendix 2 Passed
T.2
A E T aftmiEimp @il LA
3 PR3 FRUETH) UN Manual of Tests and Criteria | WL.If# 3 % /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 X% T.3 Test | See Appendix 3 Passed
T.3
BAE TR RyiE @i sei
4 iy PRETFHY UN Manual of Tests and Criteria | WL 4 ey /
Shock ST/SG/AC.10/11/Rev.6, 38.3 k3% T.4 Test | See Appendix 4 Passed
T.4
S B BAE TR Ryis @i sei
5 Ex?er:; WAETMY UN Manual of Tests and Criteria | W% 5 ey /
short-circuit ST/SG/AC.10/11/Rev.6, 38.3 {4 T.5 Test | See Appendix 5 Passed
T5
A E T aftmizimp @il LA
6 E7a FRUETH) UN Manual of Tests and Criteria | WLIf % 6 = /
Crush ST/SG/AC.10/11/Rev.6, 38.3 iR T.6 Test | See Appendix 6 Passed
T.6
BAE G Ryisimm @ sei
7 TR FRUETHEY UN Manual of Tests and Criteria | W% 7 ey /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 {4 T.7 Test | See Appendix 7 Passed
T.7
BAE T ek s @it seiim
8 il da:N FRUETH) UN Manual of Tests and Criteria | WLFf# 8 ey /
Forced discharge | ST/SG/AC.10/11/Rev.6, 38.3 i3 T.8 Test | See Appendix 8 Passed
T.8
DI 555 2% A

Test environment

condition

IREE IR R
Ambient temperature:

20°C - 25°C;  FREGRAE:
20°C - 25°C, Ambient humidity: 45% - 75%

45% - 75%

TRF_UN38.3_Rev.6_01
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%5 No.: ZKS181100204

M x 1
Appendix 1
g ) WAL 4585 Rl
No. Name of Test Iltems Altitude simulation
R TT Before WG After =
; N N \ il B | s
FERhS | BRSO %ii‘ljﬂ% Rﬂfﬁlﬁ(%v RS 5
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE a?;o )OSS esl (L;Z) Test result
my (9) Vi(V) mz (9) Va (V)

ERCE S

BO1# 1 OYC Fully Charged 18.202 4.20 18.202 4.19 0.00 99.8 (0]
HIRGEA TR

BO2# L EYC Fully Cnarged 18.179 4.19 18.179 4.18 0.00 99.7 (o)
HIXGEERH

BO3# L CvC Fully Sharged 18.352 4.19 18.352 4.18 0.00 99.8 (0]
HIRGEA TR

BO4# L EYC Fuly Cnarged 18.053 4.20 18.053 4.18 0.00 99.7 (o)
HIXGEERH

BO5# L OV Pty Cnarged 18.112 4.20 18.112 4.19 0.00 99.7 0
HIRGEA T

BO6# L EYC Fuly Cnarged 18.220 4.19 18.220 4.18 0.00 99.7 (o)
HIXGEERH

BO7# L CvC ity charged 18.234 4.19 18.234 4.18 0.00 99.7 0
HIRGEA TR

BO8# L EYC Fully Cnarged 18.312 4.19 18.312 4.18 0.00 99.7 (o)
HIXGEERH

BO9# L CvC Fully Sharged 18.157 4.19 18.157 4.18 0.00 99.7 0

B10# FUGERTM | 18930 419 18.230 418 0.00 99.7 o)

1 CYC Fully Charged

IR H

A L-MER; V-HER; DA R, FLlRek; O-iltER. HFR. oA . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01 WS, 14 7
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%5 No.: ZKS181100204

M x 2
Appendix 2
75 5 MR H 44 7% 1R
No. Name of Test Iltems Thermal test
R TT Before WG After =
S N > \ bl g N NN
FERhS | BRSO %ii‘ljﬂ% Rﬂfﬁlﬁgv RS 5
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE a?;o )OSS esl (L;Z) Test result
my (9) Vi (V) m2 (9) Va (V)

HIREETH

BO1# 1 OYC Fully Charged 18.202 4.19 18.198 4.12 0.02 98.4 O
HIRGEA TR

BO2# L &Y Fully Charsed 18.179 4.18 18.175 4.12 0.02 98.4 (o)
HIREETH

BO3# 1 oYC Fully Charged 18.352 4.18 18.347 412 0.03 98.4 (@)
HIRGEA TR

BO4# L CYC Fully Charged 18.053 4.18 18.050 4.12 0.02 98.4 (o)
HIREETH

BO5# L CvC Fully Sharged 18.112 4.19 18.107 4.12 0.03 98.4 (0]
HIRGEA T

BO6# L CYC Fully Charged 18.220 4.18 18.216 4.11 0.02 98.4 (o)
HIRGEETH

BO7# L CvC ity charged 18.234 4.18 18.230 4.11 0.02 98.4 (o)
HIRGEA TR

BO8# L CYC Fully Charged 18.312 4.18 18.308 4.12 0.02 98.4 (o)
HIREETH

BO9# L CvC Fully Sharged 18.157 4.18 18.152 4.12 0.03 98.5 (0]

B10# FUGERFM | 18930 418 18.225 412 0.03 98.5 o)

1 CYC Fully Charged

IR H

A L-MER; V-HER; DA R, FLlRek; O-iltER. HFR. oA . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01 e, 14 i
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iy * 3
Appendix 3
75 3 MR H 44 7% PR3N
No. Name of Test Iltems Vibration
R TT Before WG After =
FESh g5 FEIRZS o B AR ﬂ::ﬂjé% L it 2 B
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE Ma?;ol)oss Remd(t;/zz; OCV| Test result
my (9) Vi (V) m2 (9) Va (V)
HGEA TR
BO1# 1 OYC Fully Charged 18.198 4.12 18.198 411 0.00 99.8 O
HIRGEETH
BO2# L &Y Fully Charsed 18.175 4.12 18.175 4.11 0.00 99.8 (o)
HIREETH
BO3# L CvC Fully Shored 18.347 4.12 18.347 4.11 0.00 99.8 (0]
HIRGEETH
BO4# L CYC Fully Charged 18.050 4.12 18.050 4.11 0.00 99.8 (o)
HIREETH
BO5# L CvC Fully Sharged 18.107 4.12 18.107 4.11 0.00 99.9 (0]
HIRGEETH
BO6# L CYC Fully Charged 18.216 4.11 18.216 4.11 0.00 99.9 (o)
HIRGEETH
BO7# 1 oYC Fully Charged 18.230 411 18.230 411 0.00 99.8 (@]
HIRGEETH
BO8# L CYC Fully Charged 18.308 4.12 18.308 4.11 0.00 99.9 (o)
HIREETH
BO9# L CvC Fully Sharged 18.152 4.12 18.152 4.11 0.00 99.8 (0]
HIEETH
B10# L CYC Fully Charged 18.225 4.12 18.225 4.11 0.00 99.9 (0]
LR H

d L-MER; V-HER; DA R, FLlRAk; O-iltER. HFR. oA, . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01 W, 14T
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%5 No.: ZKS181100204

M x 4
Appendix 4
75 4 MR H 44 7% M
No. Name of Test Iltems Shock
R TT Before WG After =
v e . . & 7 = I,
FERhS | BRSO %ii‘ljﬂ% Rﬂfﬁlﬁ(%v RS 5
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE a?;o )OSS esl (L;Z) Test result
my (9) Vi(V) mz (9) Va (V)

HIXGEERH

BO1# 1 OYC Fully Charged 18.198 411 18.198 4.10 0.00 99.8 O
HIRGEERH

BO2# || \cruy orareea | 18175 4.11 18.174 4.10 0.01 99.8 e}
HIRGEETH

BO3# |, Ccru oraeea | 18:347 4.11 18.347 4.10 0.00 99.8 o)
HIRGEERH

BOA# || \cruy orareea | 18:050 4.11 18.050 4.10 0.00 99.9 0
HIRGEETH

BOSH# |, Chcru orareea | 18:107 4.11 18.107 4.10 0.00 99.8 o)
HIRGEERH

BOB# |, C\cruy orareea | 18:216 411 18.216 4.10 0.00 99.8 0
HIRGEETH

BOT# || Cveruy cnargea | 18:230 4.11 18.230 4.10 0.00 99.9 o)
HIRGEERH

BOB# |, C\cruy orareea | 18:308 411 18.308 4.10 0.00 99.8 0
HIRGEETH

BOO# |, e orareea | 18:152 4.11 18.152 4.10 0.00 99.8 o)

B10# HUGERAH | 18995 411 18.225 4.10 0.00 99.8 0

1 CYC Fully Charged

IR H

A L-MER; V-HER; DA R, FLlRek; O-iltER. HFR. oA . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01 He T, 14 W
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Mt % 5

Appendix 5
5 5 MR H 44 7R VAT R o

No. Name of Test Items External short circuit
BO1# et 56.7 0 /
BO2# L ;E;fzﬁlyécﬁfi . 56.2 o] /
BO3# et 56.9 0 /
BO4# . ;E;‘é’ﬁ”yécﬁfi , 56.8 o) /
BO5# Rt 56.3 0 /
BO6# . ;%f;?lyécﬁfi ) 56.3 o) /
BO7# et 56.5 0 /
BO8# . ;E;‘é’ﬁ”yécﬁfi , 56.2 o) /
BO9# et 56.7 0 /
B10# ARGy 56.7 o) /
NS

E DR R, FLEOK; O-EfRA. R, oK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01
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%5 No.: ZKS181100204

Mt & 6
Appendix 6
5 6 MR H 44 7R 5
No. Name of Test Items Crush
. . TR rits 2 T ¢ 1oy il 2 S X
=] =] = N S 2 N
e FEARES Max. External Temperature ik 2t B #VE
Sample No. Sample status (C) Test result Remark
TR 50% 7% &
Co1# 1 CYC 50% Capacity 239 o /
B X 50%F &
CO2# 1 cvc\so% Capacity 23.2 0 /
TR 50% 7% &
CO3# 1 CYC 50% Capacity 245 O /
B X 50%F &
Co4# 1 cvc\so% Capacity 252 o /
B K 50% %5 &
CO5# 1 cvc\so% Capacity 256 O /
NS
baE D-filfh; F-#2K;  O-Tofiffk. Joie K.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire
TRF_UN38.3_Rev.6_01 10 0T, F14 51
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M ox 7
Appendix 7
FPs T H 44 FR i RER
No. Name of Test Items Overcharge
FE g~ FEGRAS MAE, R #HIE
Sample No. Sample status Test result Remark
[ER/SREALEN
B1l# 1CYC FjuDIIy Charged O /
HRGEERE
Blz# 1 CYC\FjuEI‘Iy Charged O /
[ER/SRE LN
813# 1CYC FjuDIIy Charged O /
HRGEAERH
Bla# 1 CYC\FuIIy Charged O /
50 e H
815# 50 CYC Fjlily Charged O /
50 RFEA T
816# 50 CYC I;ully Charged O /
50 e H
817# 50 CYC Fjlily Charged O /
50 {RFEA TR
818# 50 CYC I;ully Charged O /
DN
vEEs D-fftfh;  F-gk; O-Tofffk. Tk K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.6_01
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W % 8
Appendix 8

e 8 MR H 44 FR SR 1T L
No. Name of Test ltems Forced discharge

FE S B RS VR le:

Sample No. Sample status Test result Remark
cori i 0 :
cos i o :
c104  Bweme o :
c124  Bweme o :
c1as  Bweme o :
Cl7# 50 Sscﬁpﬁﬁfﬁfged © /
C19% o © /
C21# s Ssﬁﬁﬁffﬁfged © :
cas Rl o :
cas Rl o :

o DR FlEk; O-TEfRA. KiK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.6_01 #1277, #1471
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B a R A
Sample photo

~ ¥J803040 3.7V

+ 1000mAR 37Uk SD4SD\-‘%

a

=41 QP — ==

- YJS03040 3.7V
+ 1000nfh 3-7Wh SD460V.

- Y¥JB03040 3:7V [
SD

*kkkkhkkk The end kkkkkkkk

130, k14 W
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9.

%' No.: ZKS181100204
FEERF
Important Notice

AR5 T ZRLK F5 B TR
The test report is invalid without the official stamp of ZRLK.
ARGAGEG = AR, G B 68 = AR .
Nobody is allowed to photocopy or partly photocopy this report without written permission of ZRLK.
KA TAEAEN RN S il N2 4 TR
The test report is invalid without the signatures of Approver, Checker and Compiler.
B LN SR BERE S S TERE, ORI FE TR S A RRE S DL IS S T AR IR, 5 DU AR I ER A AN A
FEARTAH R BT
The client should provide samples and relevant data, at the same time, they should guarantee the

consistence of the product’s name the declared, the samples they provided and the goods to be
transported. Otherwise we will not bear any relevant responsibilities.

AR E IR

The test report is invalid if altered.

PRI R A A TG BTk E 2 B TUR A AR AR

Objection to the test report must be submitted to ZRLK within 15 days.

AR A IEAGFE it A 5T

The test report is valid for the tested samples only.

ARART IR 400 T S 00 B S 8 5 45 T3 A0 AN 2 e Ao ) RS gl A S I e WA ERL P 00 28 FH o

ZRLK’s liability under no circumstance will exceed the testing fee received from applicant for test conducted
hereof this testing report.

AR R SN B BES

The Chinese contents in this report are only for reference.

10. CNAS KM “Y¢” IH

“5%” item cannot be Accredited by CNAS.

R BT VRN A NIRRT R 2 ]

Laboratory: Shenzhen ZRLK Testing Technology Co., Ltd.

Hiuhilk: BRI RS L X PG EETE PE N B AR DG A 20 5T 55 6-4

Address: No. 64, 20th Building of Guanwai, Liuxian Dong, Xili, Xili Street, Nanshan District, Shenzhen City
F 1 (Tel): +86-755-33019599

HE 4w iY (Post Code): 518055

Email: admin@zrlklab.com

Web: www.zrlklab.com

TRF_UN38.3_Rev.6_01 51450, JL14 7
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